

ALADDIN SCIENTIFIC CORPORATION

14078 Meridian Parkway, Riverside, CA. 92518

Certificate of Analysis

Date of Testing: 2026-04-25 18:11:11

Date of Next Testing: 2029-04-24 18:11:11

Product Name: **Polyisobutylene (PIB)**

CAS Number: 9003-27-4

Specifications & Purity: average Mv 85000 , average Mw 108000

Lot #: D2617503

SKU # **P304885**

Version **1**

Analysis #: **691089**

Storage Temperature: Room temperature

Parameter	Limit Values	Result
Staudinger index Jo	45.9-54.6 (cm ³ /g)	48.10000 cm ³ /g
MV	68000-102000	85000.00000
Molecular Weight	86400-129600	108000.00000



John Su
QA & QC Manager